

**Test Report**

Number: SHAH01230224

Applicant: NINGBO JUTUO PLASTIC CO., LTD  
ROOM 10-4, HENGYUAN BUSINESS BUILDING,  
NO.568, SOUTH TIANTONG ROAD, YINZHOU,  
NINGBO,ZHEJIANAG,CHINA  
Attn: ADAMS

Date: 23 Jun, 2020

Sample Description:

One (1) set of submitted sample said to be :  
Item Name : Collapsible Ss Straw Kit W/Brush.  
Item No. : CDKW064.

Tests Conducted:

As requested by the applicant, for details refer to attached page(s).

Conclusion:

<u>Tested Component</u>	<u>Standard</u>	<u>Result</u>
Tested Components of Submitted Sample	U.S. 21 CFR F.D.A. Regulation part 177.2600 – rubber articles intended for repeated use, section (e) and (f)	Pass
	FDA General Recognized As Safe (GRAS)	Pass

To be continued

Authorized By:  
Intertek Testing Services Ltd, Shanghai, Ningbo Branch



Peter Chen  
General Manager



## Test Report

Number: SHAH01230224

### Tests Conducted

#### 1 Test For F.D.A. Regulation On Rubber

With reference to the U.S. 21 CFR food and drug administration part 177.2600 - rubber articles intended for repeated use, section (e) and (f).

Result	Water extractable Content (mg/in <sup>2</sup> )
	(2)
- First 7 hours extraction	0.4
- Succeeding 2 hours extraction	0.4
Limit (max)	Water extractable Content (mg/in <sup>2</sup> )
- First 7 hours extraction	20
- Succeeding 2 hours extraction	1

Remark: < = Less Than

Tested Components: See component list in the last section of this report.

Date Sample Received: 15 Jun, 2020  
Testing Period: 15 Jun, 2020 To 19 Jun, 2020

#### 2 FDA GRAS Total Chromium (Cr) Content

With reference to FDA Generally Regarded As Safe (GRAS) guidelines, acid digestion was used and total Chromium was detected by Inductively Coupled Plasma Optical Emission Spectrometer (ICP-OES).

Tested Component	Result in (% (w/w))	Limit in (% (w/w))
(1)	19.35	16.00 (min.)

Date Sample Received: 15 Jun, 2020  
Testing Period: 15 Jun, 2020 To 19 Jun, 2020

\*\*\*\*\*  
To be continued



**Test Report**

Number: SHAH01230224

Tests Conducted



To be continued



## Test Report

Number: SHAH01230224

### Tests Conducted



\*\*\*\*\*

### Components:

- (1) Silver metal.
- (2) Red silicone.

\*\*\*\*\*

End of report

*This report is made solely on the basis of your instructions and/or information and materials supplied by you. It is not intended to be a recommendation for any particular course of action. Intertek does not accept a duty of care or any other responsibility to any person other than the Client in respect of this report and only accepts liability to the Client insofar as is expressly contained in the terms and conditions governing Intertek's provision of services to you. Intertek makes no warranties or representations either express or implied with respect to this report save as provided for in those terms and conditions. We have aimed to conduct the Review on a diligent and careful basis and we do not accept any liability to you for any loss arising out of or in connection with this report, in contract, tort, by statute or otherwise, except in the event of our gross negligence or wilful misconduct.*

*This report shall not be reproduced except in full, without written approval of the laboratory.*

